JOHN DEERE

Parts Catalog

435 DIESEL TRACTOR

PC642

customer sevice email: admin@servicemanualperfect.com



Tractor -- 435 Diesel

Left-Hand View of John Deere 435 Diesel Tractor

PC=642-(10-63) Litho in U. S, A,

customer sevice email;

admin@servicemanualperfect.com



5-2 Tractor -- 435 Diesel

EXPLANATION OF SUBSTITUTION INFORMATION

Part substitution information given on any page is applicable only to parts listed and illustrated on that page.

AN EXPLANATION OF SERIAL NUMBER LISTING

One serial number range is used for all Series 435 Tractors. An individual serial
number is assigned to each tractor.

Serial number information given on any page is applicable only to parts listed and
illustrated on that page.

When the parentheses include only the dash ......coveiieieiennneneenen creoes ( - )
the part is used on all machines except as noted in the
description column.

When a serial number appears before the dash ......... ceoene veseseacses eees.  (000000- )
the part was introduced beginning with that serial number
and is still being used.

When a serial number appears after the dash ....... escecscces csccssasecese .o ( =000000)
the part was used up to and including that serial number
but was not used after that serial number.

When serial numbers appear both before and after thedash ......coceuvveennen (000000-000000)

the part was used beginning with the first serial number,
but was not used after the second serial number.

SECTIONAL INDEX

Section 5-General Information Section S0-Adjustable Front Axle

Section 10-Engine Section S5-Hydraulic System

Section 15-Engine Accessories Section 60-Front and Rear Wheels

Section 20-Cooling System Section 65-Brake Assembly

Section 25-Clutch, Flywheel, and Center Section 70-3-Point Hitch and Drawbar
Frame Section 75-Hood, Grille, Instrument Panel, Rear Panel,

Section 30-Transmission, Differential, Power- Battery Box, Fenders, and Footrests
shaft, and Belt Pulley Section 80-Seats

Section 35-Final Drive Section 85-Electrical Equipment

Section 40-Front End Support Section 90-Gasket Sets

Section 45-Steering Section 95-Numerical Index

PACKAGED PARTS

For added protection and ease of handling between the factory, branch houses, parts depots, and most
dealers, some parts which appear in this catalog, such as gaskets, are packed in packages which con-
tain more than one of the part. Dealers may order either the packages or the individual parts from the
branch houses. However, when possible the package or multiples of the package should be specified.

These parts should not be confused with other packaged items which are packaged in certain quanti-
ties but cannot be ordered individually.

Both types of packaged parts are identified by a statement which appears in the Description Column.
When a statement reads:

"Packed 5 in a pkg. " or "Packed 10 in a pkg. ", etc., dealers may order either the packages or the in-
dividual parts from the branch houses. The packages bear the same part number as the individual parts.

When the statement reads:
"Pkg. of 2" or "Pkg. of 4", etc., the parts cannot be ordered individually. The number which appears
in the Parts Number Column is a "package" number and not the part number of the individual part.

PC=642~(10-63) Litho in U, S. A,

customer sevice email: admin@servicemanualperfect.com



Tractor -- 435 Diesel

5-3

ALPHABETICAL INDEX

A
Adapter, pressure SWitCh .vuvveveeeenenennn..
Adjustable front aXle . v.veeeerennecnecennen.
Aircleaner .......oovii e, e
Air intake blower ......... e
Ammeter ..o veienninnnnn., ceeeienae
Anchor yoke assembly .vveernrennnneennnnnns
Arm, STEEriNg . veeeeececaceecononscoooonnss
Armature, generator .............
Armature, starting motor .................. .
Auxiliary light socket ..............
Axle, frONt s ittt iirnrnnnnnnnnnn..
Axle Shaft ..vveeeeececccocoocecsnsnocannns

B
Backrest, S€at .uveeeeevoncacosecccncennes.
Balance shaft
Battery tray and cables ..evvvevncecenennen..
Bearing, connecting rod .....ee.veeevenonnn.
Bearing, crankshaft ...veeeeveceenenennnnan.
Bearing, throw-out........ ceeeeeen
Belt, fan...
Belt, 2enerator vuveeerveererneneennnnnnnn,
Belt pulley ....
Belt pulley shifter assembly. .v.veveseaneonn..
Belt, water pump and generator ............ .
Belts, power steering pump drive ....... 45-9,

*®0cs000c0000s000r 0000000000

R R R TS

®ececerrserrrsv0rse00ccecne

Page
85-2
50-2
15-2
15-3
85-6
30-11
50-2
85-10
85-8
85-5

50-2, 4

35-2

80-2
10-8
75-1
10-10
10-12

25-4, 6

20-4
20-4
30-14
30-2
85-11
55-2

Belts, Touch-o-matic pump drive ... 45-9, 55-2, 3

Block, cylinder..ceseeecenceeeecnscecncenns
Blower, airintake ..................
Bolt, cylinderhead ....eeeeeeeeceeneenonnns
Bracket, air cleaner ..
Bracket assembly, float-ride seat ov...e0eo...
Bracket, breakaway coupling ................
Bracket, cOntrOl ValvVe svveereeeeoceccocoaens
Bracket, fanshaft .......00veevnnrnnnnnn...
Bracket, fender..eeeceececeecesoecosecocnss
Bracket, fuel tank, front..... Gescroscaceane
Bracket, fuel tank, rear........
Bracket, generator .............. teessecases
Bracket, power steering pump .. 45-9,
Bracket, radiator .c.ceeevecescaceccnaccnnnss
Bracket, rocker shaft cveueueveeveeeoncencooees

R R I I I A

cevecaen

10-2
15-3
10-4
15-2
30-4
55-18
55-14
20-4
75-5
15-4
15-4
85-11
55-2
20-2
10-6

Bracket, seat mOWNtNE . evevuvvassesocaeeess 80-2
Bracket, Touch-o-matic pump...... 45-9, 55-2, 3

Brake 2ssembly cevueeeececceccocassncocnnes
Brake pedals v..eeeseeecccccccncecssocccces
Breakaway coupling and coupling bracket .....
Breather cap, engine ...eeeeeeececcecccccess
Brush, generator..............
Brushes, starting motor ......ovvveneernnnn.
Bushing, balancer shaft ceeeeeeescveveeencoos
Bushing, cam Shaft.ececoeesoseececoccecooss
Bushing, PiStOn Pilleseeececeeeesssconncccces
Bypass valve, Touch-0-matic ....eeceveeeens

(o}
Cables, battery.ueceeeecasescsanccccscocnns
Cage, differential ..eeeeeevecoceeccoccccnes
Cam follower assembly v veeeeeeeecececccnne.
cth O."...O...OO..O.C...'.O.Q..QQQ‘
Cap, air cleaner..... eceveeceresrsceccsnns
Cap, main bearing..veeceevesssaccececccces
Cap, muffler weather ....vv'vvvrnnnennennn..
Cap, radiator teeeacceccoccccossnncenccscos
Chains, SWay.ceeeeocecceceorcosaceccnccens
Cla.m.p, implemnt t0c0cercsvrseccsccscrcnce
Clutch assembly v.vvevrnnnnnncnonnnnn..
Clutch control 10 .veeececcecscsscccsonsens
ClutchCOnﬂ'O].Shaft.............-..........
Clu&hpedal *000000000000c0cecs0csc0v0tncs
Clutchpedalshaft D R T T )
Connecting 10d cveeeecececccecsascoceossans
Control arm, anchor YOKe .. eeeeeoosceccsceee
Control rod, TouCh=0=matiC .uveeeceececons.
Control valve assembly v eeeuevroseccccccenss

e 00ccecscccee

65-2
65-2
§5-18
10-4
85-10
85-8
10-8
10-8
10-10
55-8

75-1
30-10
10-6
10-8
15-2
10-12
15-1
20-2
70-2
25-2

25-4, 6

25-2
25-2
25-2
25-2
10-10
30-11
55-6
53-14

Page
Control valve assembly, power steering .... 45-7, 8
Controls and linkage for control valve ........ 55-13
Coupling, breakaway ...................... 55-18
Cover assembly, engine front....o.eeeve0.e.. 10-14
Cover, control Valve veveveeveessescaceenes. 55-14
Cover, crankshaft front ..eeuveeeessnenceeess 10-14
Cover, cylinder head water hole ...uveue.rve.. 10-4
Cover, engine front Upper...ee.eeeeeesosceca.. 10-2
Cover, fuel filler Cap ..veveeeevvesncnseanss 75-2
Cover, fuel pump ovvvevvvernrrnnnnnnnnnen. 15-6
Cover, high speed drive ......ececeevecees.. 30-2
Cover, Oil PUMD 4.eveveeeveeencecscsceness 10-14
Cover, rear powershaft drive ...eveeeeceeves. 30-2
Cover, TOCKer aIM .vvcveeeseeeocessnccensss 10-4
Cover, transmission shifting (S-speed) ........ 30-13
Cover, transmission shifting (4-speed) vevo.... 30-12
Crank, 1eveling tveeeceesonsccncosceeceonss 70-2
Cranlﬁha.ft..........u.................... 10"12
Crankshaft bearings veeceeevevesonsscceeesn. 10-12
Crankshaft Gear ...ceveceeveecescncecenases 10-12
Cushion, float-ride S€at ......ceeveveeceecns. 80-4
Cushion, S€at cvvveeeeereeceencesososseases 80-2
Cushion, $€at arM .eceeesecveescencccacesss 80-2
Cylinder and valve housing, Touch-o-matic... 55-8
Cylinder block .iuveeeeveseecscenccnnsaness 10-2
Cylinder head . veeeeeeerernnceeennnoenennnn 10-4
Cylinder head overhaul gasket Kit cvoevvvso... 90-3
Cylinder, remote control ................... 55-16

: D

Dash 1amp cvueernrececeerseocscncncacacass 85-4
Decal, fuel filter............000000nuuun... 157
Decal, oil filter cvvuvvurrnnnnnenunnnn.. 10-16, 17
Diaphragm, governor shaft . ... 15-12
Differential assembly....eevveeeeroneenesas. 30-10
Dip stick, engine veveeeeeernenconcencnenns. 10-2
Drawbar assembly.veeeresoeesnscascooecnaes 70-4

E
Elbows, water outlet,......
Electrical gauges .........
Electrical system cectescesersseecscscessane
Element, fuel filter

tecrercescovce

20-3
85-6
85-2
L R ¥ 1o 4
Element, oil filter ....,.... 10-16, 17
End plate, blower.......... 15-3
Engine front COVEr .uveeveeesencecaccevensss 10-2
Engine, howr meter .............00vunu..... 15-11
Engine overhaul gasket Kit .voveveeeeenesnn.. 90-4
Exhaust deflector .....ovvvuunennnn.n.. 15-1
Exhaust pipe ......... 15-1

D I I I I IR AP,

e ececcccenne

P R R R Y]

F
Fender attachment, heavy-duty.ceeeeeeconns.
Fenders, regular

cecrecee

20-4
75-5
0..0."..'0..'00.0'0"00“0 75.4
Filter, fuel ....ovvvvevinnnnnnnnnnnnn... 154, 7
Filter, 0il vovvennnnennnnnnennnnnnnn., 10-16, 17
Final drive assembly .veeeevoeerenaceecenoss 35-2
Final drive gasket Setueeeveeorecsscceccceess 90-2
Finzldﬁve gear cseeesececcrsscsssreccscess 35=2
S-Speed transmission gears and shafts . ..... 30-6, 8
Float-ride seat attachment ....eeceev0000ces. 80=d
Flywheel ....covvnnniinnnnnnnnnnnnnn.. 25-4, 6
Flywheel housing COVer vuvvverurnnnoncnances 10-2
Follower assembly, Cam ...vveeeceeceecann.. 10-6
Footl'em..........-.o......‘.............. 75-4
Forks, transmission shifting (S-speed) ve0ee0e.. 30-13
Forks, transmission shifting (4-speed) vee0eoe.s 30-12
4-Speed transmission gears and shafts ......... 30-4
Frame, center ......eeveveececcoconenooon. 25-2
Front end support .. .......0.000uvuunn.n. 40-2, 3
Front lights .euuivenreneeneesceneneonones 85-4
Frcntwheels 60-1
Fuelfilter ...ovvvinnnnnnnnnnnnnnnnnn.. .. 15-4, 7
Fuel injector ......... cetescerieaaeees. 15-10, 13

PC=642~(10-63) Litho in U, S. A,

customer sevice email:

admin@servicemanualperfect.com



Thanks very much for your reading,
Want to get more information,
Please click here, Then get the complete

JustCIickHege

NOTE:

If there is no response to click on the link above,
please download the PDF document first, and then
click on it.

Have any questions please write to me:
admin@servicemanualperfect.com


https://www.servicemanualperfect.com/downloads/john-deere-435-diesel-tractor-parts-catalog-manual/

5-4 Tractor -- 435 Diesel

ALPHABETICAL INDEX -- Continued

Page
Fuel pump ...cveveevccerecoccccascsssscess 15-6
Fuel pump COVer .....ccvevevecevcoscsceaase 15«6
Fueltank ......o00vieverececevccencocvaees 15-4
FUSE .ievvececeoccocssconceccssoccssconses 85=4

G
Gasket, cylinderblock sc0ceccvcccccccccvcn e 10-2
Gasket, Cvnnderhead e0csscsscececccessocce 10-4
Gasket kit, overhaul, cylinderhead .vece0e... 90-3
Gasket kit, overhaul, engine .cececoeececesss 90-4
Gasket set, final Arive .cceseecescssccsoseess 90-2
Gasket set, transmisSion ..ececccececcccscccess 90-2
Gear, balance shaft cec0cescessvcsccscsssoecy 10-8
Gear, blower ....ceceevvvreeanccoscrevonss 15=3
Gear, cam shaft c.eceeeecccececcccscoccccns 10-8
Geu, Ctankshaft..........................- 10-12
Gear, final drive ...ccceeceeevcecssescesess 35-2
Gear, GOVETNOT . cvcvevcvrvsococassacsesoseas 15=12
Gear, idler e000 0000000000000 000000000 e 10-8
Gear, Oil PUMP .eececcocccrcscocscccsccess 10-14
Gear, TiNZ ccoveerecrccececesoroscsccass 25-4, 6
Gear, transmission (S-speed) ..ccvv.vcv.0e.. 30-6, 8
Gear, transmission (4-speed) .ccceveccoceccss 30-4
Generator assembly ..................... 85-10, 11
Generator belt ............. cececeanens .e.. 85-11
Generator mounting parts ... ceceeececescoes. 85-11
Governor assembly ...cieinrenraccrccnnn eees 15-12
Govermor guard ( =437927) vveeecesesess 10-16
Governor guard (437928 - UP) seeecsasvsecsess 10-18
Governor linkage .......0000000c00ees... 15-8, 10
Grille cecceccasececsosscscssssssscsncaness 79-2
Guard, powershaft ........0000vevvcecceesss 30-15
Guide, transmission shift (5-speed) ¢eeeeeeeess 30-13
Guide, transmission shift (4-speed) ceeeeeeeess 30-12

H
Harness, Wiring€ .ceceecesecccccoscssssscsss 85-2
Head, cylinder .vceececeececcocessasccesess 10-4
Heat indicator .....c0000.n. cececsecesscess 85-6
Hitch, 3-pOint ceecescecsccccsscscsacsscses 70=2
Hoodandg'iue aSemblies.....¢............ 75—2
Horizontal muffler ....... teeecesssscsssesss 15-1
Hose, aircleaner «....cveeevvveeccecccanaces 15=2
H“e, Tadiator . ceeccecccoscaccocssoscccscace 20-2
Hose, water bypass ccceceececerccrecccscees 20-3
Hour meter covceeevcccecesccoacocoacnssaas 15-11
Hour meter sending unit .ecceeecccscccscccess 85-2
Housing, control valve ..cescecessecscsceses 55-14
Housing, tranSmission ..ecececcoccssescocces 30=2
Hub, idler gear .c.cecececcscscccccecsccess 10-8
Hydraulic pump (with touch-o-matic only).... 55-11

1
Impeller, w ter pUmp cccvcveevececccacocecss 20-4
ImplementClamp.......................... 25-2
Injector, fuel ....cccvcvvevcenecnaenesss 15-10, 13
Input shaft, transmission (5-speed) ........ 30-6, 8
Input shaft, transmission (4-speed)eeccceccse.s 30-4
Instrument panel ...ecececevcccoccocccccces 753

K
Key switch tcveveerevcccoscaceeccococceces 856
Kit, overhaul, fuel injector .......ec0c0eees. 15=-13

L
Lamp, dash cceceeccncoveccsesacssceccsness 85-4
Levelingcranl( ceesecssvesscccscscscsesaces 70-2
Lever assembly, injector control ....cvec00ee.. 15-10
Lever, fuel control ....... tececescesssasses 15-8
Lever, remote control valve .ececececesacecs. 55-13
Lever, transmission shaft ................ 30-12, 13
Lights, front ..cceecesccoscscocscsccscsceee 85-4
Lights, rear ....cc0veeveennen. cesecescscss 85=5
Line, fuel filter outlet ...... teteiesesescess 15-4

Page
Line, fuel pump to cylinder head ............ 15-4
Line, fuelreturn .......cv0vveveneeccnnees. 15-4
Line, fuel tankdrain ....cecvvvveevencencees,. 15-4
Line, oil filter .......c00vvneenenene.. 10-16, 17
Liner, CV].indEr O (0 2 (0]
Linkage, governor .......e0c000000000... 15-8, 10
Lubricating 0il pump cceceececcecveccecsecess 10-14

M
Mainbearingcap.........‘................ 10-12
Manual steering gear ..ceeecececoccccoccsoe. 452
Medallion esecceceserscencscsscsssnscssncaes 70=2
Meter, howr c...cvveerienenienecnncaaraaas 15-11
Motor, starting .....o.eev0iineieiianieaae.s 8528
Mmt, radiawr $0c000r0000 0000000000000 20-2
Muffler coovvevieeineniieiioiereereececess 15-1
Muffler, horizontal ......ccveveeveerececess. 15-1

(e}
Ofl filter ..ovvvvvvesvnercncreeeaosonass 10-16, 17
Qil line, Touch-o-matic bypass .cececececess 55-6
Oil lines, hydraulic, remote control.ceeeccees 55-12
Qil lines, power steering «....cccecececece.. 45-8
Oil lines, Touch-0-mMatic .cceeccecccccacses 55-4
Oi.lpan secces0sc0000c0 0000000000000 000 0000 10-14
Oil pressure sending UNit cuvesssecesscscssees 85-2
Oil seal, crankshaft rear ceececeeeccvcecscess 10-12

P

Pan, oilooooocoooocoooo..oooooooon.ooot.oa 10-14
Panel, instrument .....c.0c0000e00rccarcccs 79=3
Panel, rear ......ci0veveiincncicncioacaess 75-3
Pedal, brake cceececceccecocccencosascecess 65-2
Pedal, ClutCh seeeeceescecsosoccacscssceces 25-2
Pin, pis&n...................-............ 10-10
Pinion, differential .ceceecececcscscecsessss 30-10
Pinion, power steering ........00c0000000... 45-4
Pipe, exhaust ....ovvvencvreririecrnenceees 15=1
PiSth 90000000000 00000000 0000000000000 0000 10‘10
Piston rings
Piwt:haft, axle........................... w'z
Plate, cylinder block rear..cesscseeccesseess 10-2
Plate, generator mounting .....cccc00ec000.. 85-11
Plate, pressure ...ocvovvevceeceencceceece. 25-4, 6
Powershaft attachment .....ce.0000vveecees. 30-15
Pweﬁhaftshifterassembly.-.....u.......oo 30-2
Powershaft, transmission (5-speed) ........ 30-6, 8
Powershaft, transmission (4-speed) ceeccecsees 30-4
Power steering and Touch-o-matic pump...... 55-10
Power steering and Touch-o-matic pump and

MOUNLING ¢ovevevanncess 45-9, 55-2
Power steering control valve ............. 45-7, 8
Power steering gear .......c00000c00veacces. 45-3
Power steering oil lines ........cc0000eees.oa 45-8
Power steering rack and pinion .......0. 00 .. 45-4
Power steering shaft assembly .......c0c00000. 45-6
Pre-cleamer ........c.o0ieveveevncececceres 15=2
Pressure plate ...cccevvevevciececceccces 25-4, 6
Pressure SWitCh .eeecceevesccassccscscsscsss 89=2
Propeller shaft .....0000vevvvenencececs. 25-4, 6
Propeller shaft outer tube ceeeeesceccoasecese 25-6
Pulley, belt .....ovvevvverecevenersnceosas 30-14
Pullev, umdt 0000 c00cc00000000000c0000 10"12
Pulley, fan ccveeerveeercncecnneroans ceese. 20-4
Pulley, power steering pump .......... 45-9, 55-2
Pulley, Touch~o-matic pump ...... 45-9, 55-2, 3
Pump, fuel c..oiveiiiininineiennrnonncnnns . 15-6
Pmp, hydraulic tesscscmccsscssecscscssesss O59=2
Pmp, lubﬁcaﬁngoil cececesesssessassssess 10-14
Pump, power steering and Touch-o-matic .... 55-10
Pump, Touch-o-matic ....... 55-3, 11
Pump, Touch-o-matic and power steering..... 55-2
Pump, water ........ etececisiaaaan eeees . 20-4
Pushrod . vcivvveenracocososcoscsnsssnseass 10-6

©00000000 0000000000000 10-10

ceccececne

D R

PC=642~(10-63) Litho in U, S, A,

customer sevice email;

admin@servicemanualperfect.com



Tractor -- 435 Diesel

5-5

ALPHABETICAL INDEX -- Continued

Page
Quadrant, TouCh-0-MatiC vvvvveveecceceees. 55-6
Quill, differential vuveeeeevescenssssonnsoes 30-10

R
Rack and pinion, power steering .......... ee. 45-4
Radiator iiieeeeeenncceececaconconcacanss 20-2
Rear cover, transmission..eeeeeeoeeseasesssas 30-2
Rear lights ........ R - - P4
Rear wheel weights ................. ees.. 60-2, 3
Rearwheels ....viurnnnninnennnnnnnnns 60-2, 3
Regulator cvvvvvvvnnennnennnnnnnn. ceessss B85-3
Remote control cylinder assembly ........... 55-16
Remote control hydraulic 0il in€s +..ecoeece. 55-12
RiNE B€ar vvvvntnnrnnnnnnennnnnnnnn ve.o 25-4, 6
Ring gear and pinion transmission ...... 30-4, 6, 8
Rings, piston.e.veeceeeceecenncosnenessseas 10-10
Rocker arm COVer.sieeceeeeecnvoonoocranea. 10-4
Rocker arm Shaft ceceeeeeceeesceccconscoess 10-6
Rocksahft assembly, Touch-o-matic......... 55-5
Rod, clutch control seuvveeeeveeeerevonaacnes 25-2
Rod, connecting..ccceeeeececneoscocceeeas. 10-10
Rod, PWh ticeierecnscreneneeccocccnceeces 10-6
Rotor, blower .............. ceeeeceniaeesss 15-3

Screen, grille ..vieeenereneececonncscocnnas 75-2
Seal, oil blower ................ tieessaees. 15-3
€Al Li.ieiectcnstnccacecsrocasccncccccces 80-2
Seat, float-ride attachment .....eeeceveee... 80-4
Sending unit, hour meter .......e00veeeeess. 85-2
Sending unit, Oil PreSSUre cu.vvuveeeeeesoeass 85-2
Sending unit, temMpPeratre .......eeeeeeeee.. 85-2
Shaft, aXle .iiveeceneecenooroncncosananes 35-2
Shaft, clutch cOntOl cevvernnreenscsssnaness 252
Shaft, clutch pedal cecceenereeeesoccecncoes 25-2
Shaft, propeller ........ it eeeeea 25-4, 6
Shaft, rOCKEr arM .vvveceveccncorerssnsesss 10-6
Shaft, steering, manual ................... . 45-5
Shaft, steering, POWer ........ocuevuvneunn.. 45-6
Shaft, wansmission (S-speed) ...c.vuven.... 30-6, 8
Shaft, transmission (4-speed) ...vvveeeecers.. 30-4
Shell, fuel filter .........c00uu.... coverees 1527
Sheild, powershaft ........... ceveressssases 30-15
Shroud radiator cvvesaseeececerececncnsssnas 20-2
Shut-off, fuel tank......... tieceteriecess. 15-4
Socket, auxiliary light .............. eeceees 8525
Solenoid switch,.......... Cereceseean cieee. 85-7
Spindle and knuckle assembly ......cocoeaee. 50-2
Spring, governor .......... tetecssssssscees 15=12
Starting motor ........... Ceeceacaean cecees 85-8
Starting switch ..... et ceeceees cee.. 85-6
Steering arms .eeeeeeecccascscscccccos 40-4, 50-2
Steering gear ........ cieecereencessesass 45-2, 3
Steering shaft, manual ........ cecersesiasss 45-5
Steering wheel ........... teeecscsescsssanss 4525
Support, engine rear ........000uivn0e.a... 15-8
Support, fan ............. Ceteseeeeeanan ces 20-4
Support, frontend........ teeeeesseecases 40-2, 3
Support, hood and grille veveeeeeeeecoocssees 75=2
SUPPOrt, Steering Zear . ..veeeevrerenarean 45-2, 3
Support, steering shaft ............0000.0... 4525

Page
SWay ChaibS.eeceeeeereceoensososcnccsssees 70-2
Swept-back front axle ceeeececeesreecacssas. 50-4
Switch, combination .........0uuu..... vee.. 85-6
Switch, light ......0vviiiiniiernnenannn... 85-6
Switch, solenoid ........ et sececeeeeeaaa 85-7
Switch, starting .......c00vvvvennvennnn... 8526

T

Tank, fuel .......coiivrinnnnnnnnnnnnnn. .. 15-4
Temperature gauge «.......eo0veveenne..... 85-6
Temperature sending Wit ceeeveeeveesocseass 85-2
Thermostat ...evvivevnrnnnnnnnnnnnnnnnn... 20-3
3-Point hitCh .eeeeeencececoecoraccaneceasss 70-2
Thrust washer, crankshaft ceveeeecoecoosseess 10-12
Tiel'OdS..........o....................... 50‘2
Touch-o-matic and power steering pump ..... 55-10
Touch-o-matic and power steering pump and

MOUNLING sveevveeeercacosesoosonnn 45-9, 55-2
Touch-o-matic cylinder and valve housing .... 55-8
Touch-o-matic 0il ines .evueeuenecsoescoas. 55-4
Touch-o-matic pump ¢ vvvveveeenrnnn..... .. S55-11
Touch-o-matic pump and mounting «..vee.e.. 55-3
Touch-o-matic rockshaft assembly ........... 55-5
Transmission COVer, rear..veeeeceecessscccass. 30-2
Transmission gasket Set .veeeeeeeoenvnseesess 90-2
Transmission gears and shafts (5-speed) . ... 30-6, 8
Transmission gears and shafts (4-speed) ....... 30-4
Transmission housing .ecveveeeveeocenrenses. 30-2
Transmission rear Cover.ceveeesseococeessa.. 30-2
Transmission shifting parts.(5-speed).......... 30-13
Transmission shifting parts (4-speed).e.o...... 30-12
Transmission top cover (5-speed)....veveo.v.. 30-13
Transmission top cover (4-speed).....o0euue.. 30-12
Tray, Dattery .veceececseccecescosssonesaes 75-1
Trunnion, drawbar ..ceeevecesecsceeveeneeees 70-4
Tube, injector control ......c00vuunnnnnn.. 15-10
Tube, propeller shaft, OUter....eeeeveeeev... 25-6
Tube, water bypass .o.vvverrvrrnnennnnnn... 20-3
Turnbuckle, upper inkK .evevevneesresennna.. 70-2

U
Universal joint, steering shaft............... 45-5
Universal shaft, throttle lever............... 15-8
Upper ink v vveeesesosecaceocsococccsssanes 70-2

\"
Valve, exhaust cveeeevecescsocensscsesasess 10-6
Valve, control, power steering ........... 45-7, 8
Voltage regulator assembly ......... ceeeses. 85=3

w
Water hole COVET tivaveceaceeccncocnaccesces 10-2
Water pUmpP vevverenvnevneennnonnnnennnes. 20-4
Weight, balance shaft .cveeeeeneseccsecacsss 10-8
Weight, camshaft.vcceeeeecaceconsscesasaas 10-8
Weights, governor voveeervvenennnrnnnnnna., 15-12
Wheel, front ....covtinennnnnnininnnnnn... 60-1
Wheel weights, rear ........000000eun... 60-2, 3
Wheels, rear, power adjusted ............... 60-3
Wheels, rear, regulator .....cov0vvvvvvneee. 60-2
Wiring hamess. cecceecsoecosocsasccsancsass 85-2

PC=642-(10-63) Litho in U, S, A,

customer sevice email:

admin@servicemanualperfect.com



10-2 Tractor -- 435 Diesel

CYLINDER BLOCK ASSEMBLY

T 928 A Va4

PC=642-(10-63) Litho in U, S. A,

customer sevice email: admin@servicemanualperfect.com



Tractor -- 435 Diesel 10-3

CYLINDER BLOCK ASSEMBLY -- Continued

Key Part No. Serial No. Description
1 5116476 ( - ) Seal, oil, cam and balancer (2 used)
2 141245 ( - ) Pin, dowel, 3/8" x 1/8" (2 used)
3 5121373 ( - ) Cover assembly, engine front upper, with oil seals and dowel pins
4 186622 ( - ) Screw, cap, 3/8" x 1-1/4" (12 used)
5 103321 ( - ) Washer, lock, 3/8" (17 used)
6 5116357 ( - ) Gasket, cylinder block water hole cover
7 5123918 ( - ) Cover, cylinder block water hole
8 186618 ( - ) Screw, cap, 5/16" x 5/8" (2 used)
9 103320 ( - ) Washer, lock, 5/16" (2 used)
10 5119022 ( -2D 4009 Cover, cylinder block hand hole
11 114672 ( -2D 4009 Screw, mach., 3/8" x 1" (2 used)
179839 ( -2D 4009) Screw, cap, 3/8" x 1" (2 used)
12 5121219 ( -2D 3325)  Sub. one 5125561, one 137408, one 5125563, and one 137400
5125561 (2D 3326~ )  Dip stick
i3 5121062 -2D 3325)  Guide, dip stick
137408 (2D 3326- Connector
14 5121061 -2D 3325)  Adaptor, dip stick
5125563 (2D 3326~ ) Adaptor, dip stick
15 5121316 ( - ) Plug, 5/8" x 13/32" (2 used)
5150131 ( - ) Plug, cupped, 7/16" (3 used)
16 5116379 ( ~-2D 4009) Gasket, cylinder block hand hole cover
17 5154970 ( -2D 5160) Tube assembly, air box drain (14-3/8" length)
- 5126681 (2D 5161- ) Tube assembly, air box drain (2-7/16" length)
18 137420 ( - )  Elbow
19 103878 ( - ) Plug, pipe, 1/4"
444687 ( - ) Plug, pipe, 1/8" (4 used)
20 141245 ( - )  Pin, dowel, 3/8" x 1/8" (4 used)
21 5116354 ( - ) Gasket, cylinder block end plate
22 5121233 ( - ) Plate assembly, cylinder block rear end
23 5121234 ( - )  Gasket, flywheel housing
24 5121179 ( - ) Housing, flywheel
25 9409126 ( -2D 902 ) Screw, cap, 5/16" x 2-1/2" (6 used)
9409126 ( 2D 903- ) Screw, cap, 5/16" x 2-1/2" (2 used)
9409079 ( - )  Screw, cap, 3/8" x 7/8"
9414215 ( 2D 903- ) Screw, cap, 3/8" x 2-1/2" (4 used)
517041 ( - ) Screw, cap, 3/8" x 2-21/32" (3 used)
179838 ( - ) Screw, cap, 3/8" x 7/8" (5 used)
179850 ( - ) Screw, cap, 3/8" x 2-3/4" (6 used)
26 5118752 ( - ) Stud, upper (2 used)
5124266 ( - ) Stud, lower (2 used)
27 5155816 ( - )  Gasket, flywheel housing small hole cover
28 103320 ( - )  Washer, lock, 5/16" (2 used)
29 179816 ( - ) Screw, cap, 5/16" x 3/4" (2 used)
30 5155815 ( - )  Cover, flywheel housing small hole
31 5121412 ( - )  Strainer, cil filter
32 5121387 ( - )  Cap assembly
33 134519 ( - )  Cock, drain, 1/8"
34 103321 ( - )  Washer, lock, 3/8" (12 used)
35 179837 ( - )  Screw, cap, 3/8" x 3/4" (13 used)
36 103321 ( - )  Washer, lock, 3/8" (13 used)
37 5196489 ( - ) Cylinder block assembly, with plugs, pipe plugs, and dowel pins (sub.
for 5196030)
38 5121254 ( - ) Gasket, cylinder head compression (2 used)
39 5121082 ( - )  Gasket, engine front cover, upper
40 137401 ( ~2D 3325)  Nut, adaptor, 1/2"
137400 (2D 3326~ )  Nut, adaptor, 7/16"
41 137396 (2D 5161~ Nut, air box drain tube, 3/16"
42 5176668 { -2D 5160)  Clip, air box drain tube

PC~642-(10-63) Litho in U, S, A,

customer sevice email:

admin@servicemanualperfect.com



10-4 Tractor -- 435 Diesel
CYLINDER HEAD ASSEMBLY

=l

T——— . =

—— Ses §
e

24
(0D) 0 19 g
/ = 0
1 e @ ) o
00 27—-—%
. P =
15 16 17
1 12
T 5561 12 13 12 14
Key Part No, Serial No, Description
1 1553180 ( - ) Breather assembly (sub. for 1544713)
2 5100104 ( - ) Screw, mach., with reinforcement plate, 5/16" x 5/8" (4 used)
(sub. for 155407)
3 T 11984 T ( - ) Decalcomania, "Injection Caution"
4 5119467 ( - ) Sub. 5100104
S 5125350 ( - ) Rocker cover assembly (sub. for 5121392)
6 5119456 ( - ) Gasket, rocker cover
7 5121263 ( - ) Bolt, cylinder head, 5/8" x 6-1/4", 12 pt. hd. (3 used)
8 5151449 ( -2D 4009)  Plug, cup, 13/16" (2 used)
5151449 (2D 4010- ) Plug, cup, 13/16" (3 used)
9 5116127 ( - ) Stud, exhaust manifold (3 used)

10 5196033 ( - ) Cylinder head assembly, with exhaust valve guides, inserts, pipe plugs,
cup plugs, injector hole tube, tube seal ring and governor link
adaptor

11 5116291 ( - ) Ring, cylinder head oil seal

12 5116290 ( - ) Ring, cylinder head water hole, end (4 used)

13 5121207 ( - ) Ring, cylinder head water hole, center (2 used)

14 5116122 ( - ) Ring, cylinder head oil hole, center

15 5121252 ( - ) Adaptor, cylinder head governor control link

16 103321 ( - ) Washer, lock, 3/8" (2 used)

17 179838 ( - ) Screw, cap, 3/8" x 7/8" (2 used)

18 5123352 ( - ) Cover, cylinder head water hole

19 5116242 ( - ) Gasket, cylinder head water hole cover

20 444687 ( - ) Plug, pipe, 1/8"

5125237 ( - ) Plug, pipe, 1/4" (5 used) (sub. for 444692)

21 5154453 { - ) Plug, slotted head, 3/8" (3 used)

2 5150041 ( - ) Tube, injector hole (2 used)

23 5160037 ( - ) Ring, injector tube hole seal (2 used)

24 5123540 ( -2D 4009) Adaptor, cylinder head

25 111608 ( -2D 4009) Clamp, hose (2 used)

26 5122539 ( -2D 4009) Hose

27 5123539 ( -2D 4009) Adaptor, blower end plate

.o 5196302 ( - ) Gasket kit, cylinder head overhaul

PC=642-(10-63) Litho in U. S, A.

customer sevice email: admin@servicemanualperfect.com



Tractor -- 435 Diesel 10-5

VALVE OPERATING MECHANISM

5
|
6
1
& R
\ L
% ? . . /20

71497 1 7\06

18{_&@\17

-

Key Part No. Serial No. Description
1 5119198 ( - ) Bolt, rocker shaft bracket (4 used)
2 5116128 ( - ) Bracket, rocker shaft (4 used)
3 5119307 ( - ) Arm as;embly, exhaust valve rocker, left, with clevis, pin, and bush-
ing (2 used)
4 5179954 ( - ) Arm assembly, injector rocker, with clevis, pin, and bushing (2 used)
5150318 ( - ) Bushing, injector rocker arm, large
5150311 ( - ) ing, injector rocker arm, small
5 5119308 ( - ) Arm assembly, exhaust valve rocker, right, with clevis, pin, and
bushing (2 used)
6 5116072 ( - )  Shaft, rocker arm (2 used)
5151272 ( - ) Plug (2 used)
7 5150314 ( - ) Pin, clevis, injector and exhaust valve rocker arm (6 used)
8 5123700 ( - ) Bushing, injector and exhaust valve rocker arm clevis (6 used)
9 5150312 ( - ) Clevis, injector and exhaust valve rocker arm (6 used)
10 5150303 ( - ) Retainer, push rod (6 used)
11 5151601 ( - ) Locknut, push rod (6 used)
12 5108919 ( - ) Seat, push rod spring, upper (6 used) (sub. for 5150302)
13 5108918 ( - ) Spring, push rod (6 used) (sub. for 5186858)
14 5123250 ( - ) Seat, push rod spring, lower (6 used)
15 5128640 ( - ) Rod, push (6 used)
16 5115087 ( - ) Follower assembly, cam (6 used)
5195220 ( - ) Roller set, with bushing and pin, standard (6 used)
5196782 ( - ) Roller set, with bushing and pin, .005" oversize (6 used)
17 103319 ( - ) Washer, lock, 1/4" (4 used)
18 443603 ( - ) Screw, cap, 1/4" x 3/4" (4 used)
19 5116125 ( - ) Guide, cam follower (2 used)
20 5195948 ( - ) Valve, exhaust, with locks (4 used)
21 5116196 ( - ) Insert, exhaust valve, standard (4 used)
5196751 ( - ) Insert, exhaust valve, .010" oversize (4 used)
22 5119992 ( - ) Guide, exhaust valve (4 used)
23 5116243 ( - ) Seat, exhaust valve spring (4 used)
24 5116140 ( - ) Spring, exhaust valve (4 used)
25 5111338 ( - ) Cap, exhaust valve spring (4 used)
26 5111337 ( - ) Lock, exhaust valve spring, halves (8 used)

PC=642-(10-63) Litho in U, S, A.

customer sevice email: admin@servicemanualperfect.com



10-6 Tractor -- 435 Diesel
CAMSHAFT AND GEAR TRAIN ASSEMBLY
10 11 12 13
1
Key Part No. Serial No, Description
1 5150087 ( - ) Nut, hex., 1-1/8" (4 used)
2 5127629 (2D 9278- ) Slinger (2 used)
3 5121358 ( - ) Weight, front balancer
4 5121071 ( - ) Spacer, cam and balancer shaft weight (2 used)
S 218217 ( - ) Key, woodruff, 3/16" x 5/8" (4 used)
6 5196011 ( - ) Bearing set, standard, cam and balancer shaft (set of 5) (1 set used)
5196089 ( - ) Bearing set, . 010" undersize I.D., cam and balancer shaft (set of 5)
(1 set used)
5196020 ( - ) Bearing set, . 020" undersize I.D., cam and balancer shaft (set of 5)
(1 set used)
5197909 ( - ) Bearing set, . 010" oversize O.D., cam and balancer shaft (set of 5)
(1 set used)
7 5121072 ( - ) Shaft, balancer
8 5116198 ( - ) Washer, cam and balancer shaft end bearing thrust (2 used)
9 9409028 ( - ) Screw, cap, 3/8" x 1" (4 used)
10 5119220 ( - ) Gear, balancer shaft
11 5172734 ( -2D 5554) Retainer, cam and balancer shaft gear nut (2 used)
12 103321 ( -2D 5554) Washer, lock, 3/8" (4 used)
13 181360 ( -2D 5554) Screw, cap, 3/8" x 3/4" (4 used)
14 9409079 ( - ) Weight, screw, cap, 3/8" x 7/8" (4 used)
15 5116220 ( -2D 464 ) Spacer, idler gear hole
16 5157244 ( -2D 464 ) Bolt, idler gear hole spacer
17 5121059 ( - )  Washer, idler gear bearing thrust (2 used)
18 5157244 ( - ) Bolt, idler gear hub
19 5124458 ( - ) Hub, idler gear
20 5119221 ( - ) Gear, camshaft
21 5116218 ( - ) Gear, idler with bearing
5196793 ( - ) Bearing, idler gear
22 5121077 ( - ) Spacer, camshaft gear
23 5121028 ( - ) Camshaft, with plugs
5151277 ( - ) Plug (2 used)
24 5124990 ( - ) Pulley, front balancer
25 5123802 ( 2D 465- ) Shim

PC~642-(10-63) Litho in U, S, A,

customer sevice email: admin@servicemanualperfect.com



Tractor -- 435 Diesel 10-7

PISTON, PISTON RINGS, AND CONNECTING ROD ASSEMBLY

Key Part No, Serial No. A Description

1 5127631 ( - ) Ring, piston compression, top (2 used) (sub. for 5116183)
2 5116184 ( - ) Ring, piston compression, 2nd, 3rd, 4th (chromed)
5127147 ( - ) Ring, piston compression, 3rd, 4th (cast-iron) (optional for service
use on lower two compression grooves only)
3 5195933 ( ) Ring, piston oil control, 3-piece (4 used)
4 5196833 ( ) Piston ring set (includes all rings for one cylinder) (2 used) (sub. for
5195932)
5 5180250 ( - ) Retainer, piston pin (4 used)
6 5116181 ( - ) Bushing, connecting rod piston pin (8 used)
7 5195931 ( - ) Piston, with retainers and bushings (2 used)
8 5116189 ( - ) Pin, piston (2 used)
9 5197852 ( - ) Bolt, connecting rod (4 used)
10 5121247 ( - ) Shell, connecting rod bearing, upper (standard) (2 used)
5196652 { - ) Shell, connecting rod bearing, upper, .002" U.S. (2 used)
5196654 ( - ) Shell, connecting rod bearing, upper, .010" U.S. (2 used)
5196656 ( - ) Shell, connecting rod bearing, upper, ,020" U.S. (2 used)
5196658 ( - ) Shell, connecting rod bearing, upper, .030" U.S. (2 used)
11 5116187 { - ) Shell, connecting rod bearing, lower (standard) (2 used)
5196653 ( - ) Shell, connecting rod bearing, lower, .002" U.S. (2 used)
5196655 ( - ) Shell, connecting rod bearing, lower, .010" U.S. (2 used)
5196657 ( - ) Shell, conmecting rod bearing, lower, .020" U.S. (2 used)
5196659 ( - ) Shell, comnecting rod bearing, lower, .030" U.S. (2 used)
12 5195929 ( - ) Shell set, connecting rod bearing, standard (contains upper and lower
shell) (2 used)
5196664 ( - ) Shell set, comecting rod bearing, .002" U.S. (contains upper and
lower shell) (2 used)
5196665 ( - ) Shell set, connecting rod bearing, .010" U.S. (contains upper and
lower shell) (2 used)
5196666 ( - ) Shell set, connecting rod bearing, .020" U.S. (contains upper and
lower shell) (2 used)
5196667 ( - ) Shell set, connecting rod bearing, .030" U.S. (contains upper and
lower shell) (2 used)
13 839103 ( ) Nut, connecting rod (4 used)
14 5121381 ( ) C(%nnec;;ng rod assembly, with bolts, nuts, cap, orifice, and bushing
use
15 5121256 ( ) Seal, cylinder, upper, red (2 used)
16 5121251 ( - ) Liner, cylinder (2 used)
17 5196834 ( - ) Cylinder, kit, includes one liner, piston assembly, piston ring set,

and cylinder seals (2 used) (sub. for 5195934)

PC-642~10-63) Litho in U, S, A,

customer sevice email: admin@servicemanualperfect.com



10-8 Tractor -- 435 Diesel
CRANKSHAFT AND MAIN BEARING ASSEMBLY
Kevy Part No. Serial No. Description
1 271632 - ) Bolt, crankshaft pulley retainer (sub. for 271630)
2 5124182 ( -2D 3782) Retainer
5180291 (2D 3783- ) Retainer
3 5119189 ( -2D 3782) Cone, crankshaft pulley
4 5125247 ( -2D 3782) Pulley, crankshaft (sub. for 5124180)
5125247 (2D 3783- ) Pulley, crankshaft (sub. for 5124180)
) 5116259 ( - ) Shell, crankshaft main bearing, upper, standard (3 used)
5196644 ( - ) Shell, crankshaft main bearing, upper, .002" U.S. (3 used)
5196646 ( - ) Shell, crankshaft main bearing, upper, .010" U.S. (3 used)
5196648 ( - ) Shell, crankshaft main bearing, upper, .020" U.S. (3 used)
5196650 ( - ) Shell, crankshaft main bearing, upper, .030" U.S. (3 used)
6 5116260 ( - ) Shell, crankshaft main bearing, lower, standard (3 used)
5196645 ( - ) Shell, crankshaft main bearing, lower, .002" U.S. (3 used)
5196647 ( - ) Shell, crankshaft main bearing, lower, .010" U.S. (3 used)
5196649 ( - ) Shell, crankshaft main bearing, lower, .020" U.S. (3 used)
5196651 ( - ) Shell, crankshaft main bearing, lower, .030" U.S. (3 used)
7 5195928 ( - ) Shell set, standard (contains upper and lower shell) (3 sets used)
5196660 ( - ) Shell set, .002" U.S. (contains upper and lower shell) (3 sets used)
5196661 ( - ) Shell set, .010" U.S. (contains upper and lower shell) (3 sets used)
5196662 ( - ) Shell set, .020" U.S. (contains upper and lower shell) (3 sets used)
5196663 ( - ) Shell set, .030" U.S, (contains upper and lower shell) (3 sets used)
8 5116446 ( - ) Crankshaft assembly with plug
9 5116197 ( - ) Washer, thrust, crankshaft main bearing, standard (4 used)
5196755 ( - ) Washer, thrust, crankshaft main bearing, .005" O,S. (4 used)
5196756 ( - ) Washer, thrust, crankshaft main bearing, .010" O.S. (4 used)
10 5116195 ( - ) Gear, crankshaft timing
11 5116229 ( - ) Seal, oil, crankshaft rear
5196852 ( - ) Seal, oil, crankshaft rear (also order 5196851 sleeve) (use when
crankshaft becomes grooved)
5196851 ( - ) Sleeve (also order 5196852 seal) (use when crankshaft becomes
grooved)
12 127559 ( - ) Key, woodruff, 1/4" x 3/4"
13 141346 ( - ) Pin, dowel, 3/16" x 1/2" (4 used)
14 5196857 ( - ) Cap, cranlghaft main bearing front and center (2 used)
15 5116199 ( - ) Bolt, crankshaft main bearing cap (6 used)
16 444687 ( - ) Plug, pipe, 1/8"
17 5195935 ( - ) Cap, crankshaft main bearing, rear

PC-642-(10-63) Litho in U. S, A,

customer sevice email: admin@servicemanualperfect.com



Tractor -- 435 Diesel 10-9

CRANKSHAFT FRONT COVER AND OIL PUMP ASSEMBLY

/
Q=D o= 2()

T 7436

8—22
Key Part No. Serial No. Description
1 5129134 ( - ) Cover assembly, engine front, with oil seal and oil pressure spring,
valve, plug, and gasket
2 5116224 ( - ) Seal, crankshaft front oil
3 5177777 ( - ) Valve, oil pressure regulator
4 5126436 ( - ) Spring, oil pressure regulator (sub. for 5177778)
) 5177773 ( - ) Gasket, oil pressure regulator plug
6 5113657 ( - ) Plug, oil pressure regulator
7 5116386 ( - ) Gasket, engine front cover, lower
8 145067 ( - ) Screw, drive, no. 6 x 3/8" (2 used)
9 5195685 ( - ) Cover, oil pump
10 5116213 ( - ) Gear, oil pump drive
11 5196014 ( - ) Rotor assembly, oil pump
12 5121405 ( - ) p assembly, oil, with rotor, cover, and screws
13 103320 ( - ) Washer, lock, 5/16" (6 used)
14 179822 ( - ) Screw, cap, 5/16" x 1-1/2" (6 used)
15 179851 ( - ) Screw, cap, 3/8" x 3" (4 used)
108608 { - ) Screw, cap, 3/8" x 2-1/8" (5 used)
16 103321 { - ) Washer, lock, 3/8" (9 used)
7 5127175 { - ) Ring, seal, oil pump inlet tube
18 5119425 ( - ) Flange, oil pump inlet
19 103320 ( - ) Washer, lock, 5/16" (4 used)
20 179816 ( - ) Screw, cap, 5/16" x 3/4" (4 used)
21 5121214 ( - ) Tube assembly, oil pump inlet
22 103869 { - ) Plug, pipe, 3/4"
23 273767 ( - ) Nut, hex., jam, 5/16" (2 used)
24 5175568 ( - ) Gasket, oil pump inlet tube
25 5126456 ( - ) Screen assembly, oil pump inlet, with cover
26 5116255 ( - ) Gasket, oil pan
27 5121195 ( - ) Pan, oil
28 189691 { - ) Screw, cap, with lock washer, 5/16" x 3/4" (16 used)

PC-642-(10-63) Litho in U, S. A,

customer sevice email: admin@servicemanualperfect.com



10-10

Tractor -- 435 Diesel

B 2 et b A e -
OURJOGR BRLBWVENG U N wWN mE
<

[SE SN
SORNIN

Part No.
19H 1732 A
12H 304 A
T 11610 T
AT 11293 T
19H 2284 A
21H 1199 A
24H 1283 A
19H 1919 A
T 12847 T
T 11446 T

5570098

5572267

5572288

5570487

1504233

5574128
15SH 253 A
T 11602 T
M 3851 T
AT 11294 T
AT 11295 T
P 48244 H
12H 293 A
T 12182 T
19H 1006 A
28H 3075 A
12H 302 A

5575213

OIL FILTER AND GOVERNOR GUARD ASSEMBLY
(Serial No. -437927)
5\ p
2 12 15"

Oe16
L] 18 ﬁz——u
—22 S—1s
24
19

T 2768

Serial No. Description
( -437927 ) Screw, cap, 3/8"x 1-1/4"
( -437927 ) Washer, lock, 3/8" (2 used)
( -437927 ) Spacer
( -437927 ) Support, oil filter
( -437927 ) Screw, cap, 3/8"x 7/8"
( -437927 ) Screw, mach., No. 10 x 1-3/4" (4 used)
( -437927 ) Washer, plain, 7/32"x 1/2" x . 048" (4 used)
( -437927 ) Screw, cap, 1/4" x 5/8"
( -437927 ) Nut, stop (4 used) (packed 4 in a pkg.)
( -437927 ) Strap (2 used)
( -437927 ) Filter, oil, complete (sub. for 5570173)
( -437927 ) Shell assembly, oil filter (sub. for 5572667)
( -437927 ) Element, oil filter, with cover gasket
( -437927 ) Spacer
( -437927 ) Gasket, oil filter cover
( -437927 ) Cover assembly, oil filter (sub. for 5574041)
( -437927 ) Plug, pipe, sq. hd., 1/8"
{ -437927 ) Tee, male branch
( -437927 ) Connector, male (3 used) (sub. for T11603T)
( -437927 ) Line, ofl filter inlet
( -437927 ) Line, oil filter outlet
( -437927 ) Elbow, 90°
( -437927 )  Washer, lock, 7/16"
( -437927 ) Brace
( -437927 ) Screw, cap, 7/16" x 3"
( -437927 ) Spacer, pipe, 3/8" x 2-5/16"
( -437927 )  Washer, lock, 1/4"
( -437927 ) Decal, oil filter instruction

PC-642-(10-63) Litho in U, S. A,

customer sevice email:

admin@servicemanualperfect.com



Tractor -- 435 Diesel

10-11

B bd % pd ok g s s
OV XN UIEWN - O WY \loulnts(.»l\)o-u.?Q
~

[
SRR

Part No.
T 12838 T
21H 1222 A
12H 302 A
P 48244 H
5570098
5572267
5572288
5570487
1504233
5574128
1SH 1731 A
12H 304 A
24H 1304 A
15H 253 A
T 11602 T
M 3851 T
AT 11294 T
AT 11295 T
14H 785A
12H 303 A
14 758 A
T 12837 T
24H 1126 A
19H 1900 A
5575213

Serial No.
( 437928~
( 437928-
( 437928-
( 437928-
( 437928-
( 437928-
{ 437928-
( 437928~
( 437928-
( 437928~
( 437928-
( 437928-
( 437928-
( 437928-
( 437928-
( 437928~
( 437928~
( 437928~
( 437928-
( 437928-
( 437928-
( 437928~
( 437928-
( 437328-
{ 437928~

OIL FILTER ASSEMBLY

P S N N N e e N N el e e N v N S e P e e i e s e

(Serial No, 437928 - Up)

Description
Bracket, mounting
Screw, mach., 1/4" x 3"
Washer, lock, 1/4"
Elbow, 90°
Filter, oil, complete (sub. for 5570173)
Shell assembly, oil filter (sub. for 5572667)
Element, oil filter, with cover gasket
Spacer
Gasket, oil filter cover
Cover assembly, oil filter (sub. for 557404 1)
Screw, cap, 3/8" x 1" (2 used)
Washer, lock, 3/8" (2 used)
Washer, plain, 11/32" x 23/32" x ., 120" (2 used)
Plug, pipe, sq. hd., 1/8"
Tee, male branch
Connector, male (3 used) (sub. for T1 1603T)
Line, oil filter inlet
Line, oil filter outlet
Nut, hex., 5/16" (4 used)
Washer, lock, 5/16" (4 used)
Nut, reg. sq., 1/4"
Bracket
Washer, plain, 11/32" x 11/16" x . 060" (4 used)
Screw, cap, 5/16" x 3/4" (4 used)
Decal, oil filter instruction

PC-642~(10-63) Litho in U, S. A,

customer sevice email:

admin@servicemanualperfect.com



10-12 Tractor -- 435 Diesel

GOVERNOR GUARD ASSEMBLY
(Serial No. 437928 - Up)

11 M 413 T ( 437928~
12 T 12839 T ( 437928~
13 24H 1323 A ( 437928-
14 28H 3075 A ( 437928-

Washer, plain, special

Spacer

Washer, plain, 15/32" x 13/16" x , 090"
Spacer, pipe, 3/8" x 2-5/16"

Key Part No. Serial No. Description
1 19H 2284 A ( 437928- ) Screw, cap, 3/8" x 7/8" (3 used)
2 12H 304 A ( 437928- )  Washer, lock, 3/8" (5 used)
3 AT 12025 T { 437928- ) Guard, governor
4 AT 12026 T { 437928- ) Bracket, govemor guard
5 M 1916 T ( 437928- ) Grommet
6 19H 2021 A ( 437928- ) Screw, cap, 3/8" x 5/8"
7 M 1340 T ( 437928~ ) Washer, plain, special (2 used)
8 12H 293 A ( 437928- ) Washer, lock, 7/16"
9 19H 1189 A ( 437928- ) Screw, cap, 7/16" x 3-1/4"
10 19H 1100 A ( 437928- ) Screw, cap, 3/8" x 1-3/8"
)
)
)
)

PC=642~(10-63) Litho in U. S, A,

customer sevice email: admin@servicemanualperfect.com



Tractor -- 435 Diesel

15-1

~

A pd A A b b pea P
\lO\UI-FwNMO‘Om\;o;UlJLmNH.?s

MUFFLER AND MANIFOLD

Part No. Serial No.
AT 10899 T
19H 1789 A
M 3403 T
12ZH 303 A
14 785A
AT 10646 T
AT 567T
AT 11435 T
19H 1740 A
144 813 A

5121174

5116306

5164360

114544

444687

5116127
AT 13044 T

PN N N s e, TN N iy, e, ey T N g, S

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

Description
Muffler, horizontal
Screw, cap, 5/16" x 1-3/8"
Deflector, exhaust
Washer, lock, 5/16"
Nut, hex., 5/16"
Muffler
Weather cap
Pipe, exhaust
Screw, cap, 7/16" x 1-3/4" (2 used)
Nut, hex., 7/16" (2 used)
Exhaust manifold assembly
Gasket, exhaust manifold to head
Washer, exhaust manifold (3 used)
Nut, exhaust manifold (3 used)
Plug, pipe, 1/8"
Stud (3 used)
Muffler, special exhaust silencer

PC-642~(10-63) Litho in U, S, A,

customer sevice email:

admin@servicemanualperfect.com



15-2 Tractor -- 435 Diesel
AIR CLEANER
423
Key Part No. senal No. Description
1 AT 525T ( - ) Cap, air cleaner
2 AT 11511 T ( - ) Air cleaner assembly, complete
AR 30574 R ( - ) Clamp, oil cup retaining (sub. for AF740R)
T 12027 T { - ) Cup, inner oil
T 12028 T ( - ) Cup, oil
3 AT 11234 T ( - ) Band, air cleaner
4 19H 2284 A ( - ) Screw, cap, 3/8" x.7/8" (4 used)
5 12H 304 A ( - ) Washer, lock, 3/8" (4 used)
6 144 812 A ( - ) Nut, hex., 3/8" (4 used)
7 AT 11548 T ( - ) Bracket, air cleaner
8 19H 1900 A ( - ) Screw, cap, 5/16" x 3/4" (2 used)
9 12H 303 A ( - ) Washer, lock, 5/16" (3 used)
10 24H 1136 A ( - ) Washer, plain, 11/32" x 11/16" x , 060" (2 used)
11 AR 21841 R ( - ) Clamp, hose (3 used) (sub. for AT168T)
12 T 11869 T ( - ) Hose
13 T 11870 T ( - ) Tube, air intake
14 T 11584 T ( - ) Elbow, reducing
15 AR 21842 R ( - ) Clamp, hose (sub. for AT11277T and AT11414T})
16 144 785 A ( - ) Nut, hex., 5/16"
17 T 12077 T { - ) Clamp, inlet tube
18 19H 1905 A ( - ) Screw, cap, 5/16" x 1"
19 AT 11797 T ( - ) Bracket, air cleaner
20 AF 3583 R { - ) Cover, pre-cleaner
21 R 28794 R ( - ) Bowl, pre-cleaner
22 AH 13770 H ( - ) Sleeve
23 AR 26416 R ( - ) PRE-CLEANER ATTACHMENT

Capital letters indicates an ATTACHMENT. Attachments must be listed on a separate order from replacement parts.

PC=642~(10-63) Litho in U, S, A,

customer sevice email:

admin@servicemanualperfect.com





